

## PL -1111 SALT SPRAY TEST REPORT

### PL SAMPLES AT 96Hrs

PL samples in the salt spray box for around 96hrs, we can see some small rust mark only.

Test start from: PM 3:00 on Apr.24

96Hrs At pm 3:00 28/4/2017

THICKNESS 0.9mm



THICKNESS 1.5mm



Prepared by: Jimmy Wang

Approved by: Martin Rayner

Submission date: 28-Apr-17

Revision: A